
ILLINOIS POLLUTION CONTROL BOARD 
May 18, 2023 

 
SIERRA CLUB and PRAIRIE RIVERS 
NETWORK, 
 
 Petitioners, 
 
 v. 
 
ILLINOIS ENVIRONMENTAL 
PROTECTION AGENCY and WILLIAMSON 
ENERGY, LLC, 
 
 Respondents. 

) 
) 
) 
) 
) 
) 
) 
) 
) 
) 
) 
) 

 
 
 
 
 
     PCB 22-69 
     (Third-Party NPDES Permit Appeal) 

 
OPINION AND ORDER OF THE BOARD (by J. Van Wie): 
 

Sierra Club and Prairie Rivers Network timely filed a petition asking the Board to review 
an April 15, 2022 permit determination of the Illinois Environmental Protection Agency (IEPA).  
IEPA reissued a National Pollutant Discharge Elimination System permit to Williamson Energy, 
LLC for its Pond Creek coal mine, located four miles east of Johnson City in Williamson and 
[...]
Big Muddy River.  R. at 6205-06, 8324-31; see 35 Ill. Adm. Code 302.105(f)(1)(D); R. at 5888-
5894 (supplemental information). 
 

Do Not Mine.  In its 2016 assessment, Williamson Energy projected that ending mining 
at its site would result directly in the loss of approximately 203 jobs with an annual payroll of 
approximately $18 million and indirectly in the loss of approximately 100 additional jobs related 
to mine operations.  R. at 8327-28.  In 2019, Williamson Energy submitted supplemental 
information reporting that the mine provides “approximately 235 direct jobs with a payroll of 
approximately $20.3 million annually.”  Id. at 5888; see id. at 90.   

 
Williamson Energy also projected that, without output from the mine, the economy 

would have to replace or forego the energy approximately equal to the demand of 4.7 million 
American households.  Id. at 5888.  Williamson Energy added that it “contributes approximately 
$1.5 million in federal taxes and approximately $0.7 million in local and state taxes.”  Id. at 
5888; see id. at 8328.  Williamson Energy also cited its investment in the mine.  R. at 5888, 



19 
 

8328.  If mining ceased there, it argued that it would experience a substantial economic loss 
because of its “significant investment in land, coal reserves, permitting expenses, and mining 
equipment.”  Id.  Based on these factors, Williamson Energy did not consider “Do Not Mine” as 
a feasible or reasonable alternative to its proposed discharge.  R. at 5889, 8328. 
 

RO.  RO treats water by using “partially permeable membranes to remove dissolved salt 
and other unwanted particles in suspension from the water stream.”  R. at 88, 5890.  “The 
contaminants are periodically released from the membrane by backwashing at high pressure.”  
Id. at 8328.  Williamson Energy stated that “[t]his creates a waste stream of water with a high 
concentration of contaminants that is typically 25% of the flow being sent to the RO treatment 
system.”  Id. at 6202, 6205, 8328. 
 
 Based on a design capacity of 3.5 mgd, Williamson Energy projected that RO at its site 
would generate 2.625 mgd of de-salinized water and 0.875 mgd of highly brackish water.  R. at 
5890.  Although the de-salinized water could be reused in the mining process or discharged 
under an NPDES permit, the concentrated brackish water requires management through deep 
well injection or crystallization and a solid waste landfill.  Id. 88, 5890. 
 
 Williamson Energy acknowledged that an RO plant could be designed for treating its 
proposed discharge.  “A plant of this size would cost approximately $15 million of up-front 
capital investment.  The operational and maintenance expenditures would cost approximately 
$200,000 per month.”  R. at 5890.  Williamson Energy cited the experience of an affiliated 
company at which an RO system “has experienced low plant utilization and lower than design 
throughput due to the plugging of filters and membranes.”  Id. 
 

To dispose of the concentrated waste from the RO system, Williamson Energy projected 
that deep well injection would have capital costs of approximately $39 million, with an annual 
operating budget of $0.90 million.  Id.  Combining the RO System with deep well injection 
resulted in total estimated capital costs of $54 million and annual operating expenses of $3.30 
million.  Id.  Williamson Energy cited the experience of its affiliate, which uses two deep wells 
to dispose of concentrated brackish water.  Because its two wells accept only about 25% of its 
discharge, it must store the remainder in a large holding facility and is weighing alternatives for 
additional disposal capacity.  Id. 

 
For the alternative of waste disposal through crystallization and a solid waste landfill, 

Williamson Energy projected a capital cost of $65 million and annual operating expenses of 
$6.70 million.  Id. at 5890-91.  Combining the RO system with this treatment resulted in total 
estimated capital costs of $79 million and annual operating expenses of $9.10 million.  Id. at 
5891. 
 
 Williamson Energy concluded that RO technology “is not cost effective” and would 
create an additional waste stream generating its own disposal problems.  R. at 5891.  It 
concluded that “RO is not considered applicable or feasible as a long-term solution for this type 
of application.”  Id. at 5891, 8329. 
 



20 
 

Deep Well Injection of Mine Infiltration Water.  Although Williamson Energy 
acknowledged that “[t]he mine infiltration water could be discharged directly to a deep well,” it 
cited “cost and operational difficulties” with this option.  R. at 5892, 8329.  Williamson Energy 
stated that wells must be installed at great depth to avoid affecting aquifers and into a geologic 
formation capable of receiving the water.  Id. at 88, 5892.  It added that wells cannot be close to 
one another, or they will limit the flow and volume they can receive.  Id. at 88, 5892. 
 
 Williamson Energy estimated that its operation would require nine injection wells.  R. at 
88, 5892.  Because the wells must be separated from one another, it also estimated that this 
option would require miles of pipeline reaching each of the nine wells.  Id.  This option would 
also require an ultra-filtration system “to remove any suspended solids from the water prior to 
injection.”  Id.  Based on the experience of an affiliated company, Williamson Energy projected 
that this option required capital expenditures of approximately $39 million and annual operating 
costs of $0.9 million.  Id. at 5892.  At its affiliate, well injection “has been hampered by excess 
pressures, scaling of injection tubing, and plugging off the receiving geologic formation,” and 
“the wells have been inactive for several years.”  Id.  Williamson Energy concluded that deep 
well injection was not feasible for its operation.  Id. at 5892, 6202, 6205, 8329. 
 

Evaporation.  Williamson Energy stated that “[e]vaporation works by constructing 
ponds with large surface areas, filling the ponds with water, and exposing water to the forces of 
nature.”  R. at 88, 5893, 8329.  The exposed water then evaporates, “leaving a TDS residue in a 
constructed evaporation pond.”  Id.  Criteria for designing this option included location “in a 
moisture deficient area, sufficient surface area to evaporate the total annual waste water volume 
plus precipitation that would fall on the pond, using the maximum wet year, and using the 
minimum evaporation year of record.”  Id.  Because of salt accumulation, the land area used for 
this system “would not be expected to be productive once it is used for this purpose.”  Id. 
 
 Williamson Energy developed a preliminary design for an evaporation system for its 
anticipated flow rate of 3.5 mgd.  Based on weather data, it determined that there would be a 
seven-month evaporation season from April to October at the site.  R. at 5893.  Based on the 
anticipated flow and the evaporative season, the design projected that this option would require 
1,621 evaporators placed on floating platforms.  Id.  During the non-evaporative season, this 
option would require a pond with a surface area of 160 acres and a depth of 10 feet to store 
excess water.  Id.  Williamson Energy projected that this option would require capital costs of 
$30 million, not including the storage pond, and annual operating expenses of $4.2 million.  Id. 
 
 Williamson Energy determined that the climate at its site is not conducive to this option.  
R. at 6202.  Also, the option does not address the salt concentrates generated by the evaporation 
pond.  Id. at 5893.  Citing its inefficiencies, high costs, and operational difficulties, it concluded 
that “[t]his option is not considered applicable or economically feasible” for its site.  Id.  
Williamson Energy added that IEPA does not favor this option, and it questions whether IEPA 
would issue a permit for it.  Id. at 8330. 
 

Mechanical Evaporation.  Mechanical evaporation uses high temperature and pressure 
to reduce groundwater volume.  R. at 8330.  While the recovered water “would be of high quality 
and could be used onsite,” the concentrated brine stream requires additional treatment.  Id.  



21 
 

Williamson Energy determined that equipment for this option is costly to construct, operate, and 
maintain, and it cited both its energy use and the waste it generates.  Id.  It concluded that this 
option was neither applicable nor feasible for its operations.  Id. at 6202, 6205, 8330. 
 

Crystallization.  “Crystallization is the process that converts the concentrated TDS brine 
generated in a mechanical evaporator or reverse osmosis process to a disposable salt cake.”  R. at 
88, 5894, 8330.  The process provides an alternative to underground injection for this brine.  Id. 
 
 Williamson Energy argued that the salt cake resulting from this process was not likely to 
be sold because of “the various salt compositions that are captured in a mine related RO 
process.”  R. at 5894.  It added that this process generally requires a large, lined landfill for 
disposal of its wastes.  Id.   
 
 Williamson Energy argued that the equipment for this process is energy-intensive and 
costly to construct, operate, and maintain.  R. at 5894.  It projected that this option would result 
in capital costs of $65 million with annual operating costs of $6.70 million.  Id.  While mobile 
evaporator units are available, they cost an estimated $0.25 per gallon.  Id. at 8330.  Based on 
these factors, Williamson Energy concluded that “crystallization is not a stand alone treatment 
option, and it is not considered either applicable or feasible as a treatment system” for the long-
term operation of its mine.  Id. at 5894, 6202, 6205, 8330. 
 

Cost Effective Sulfate Removal (CESR).  CESR is a proprietary technology for sulfate 
removal.  R. at 8330.  It involves four steps, the first of which is adding hydrated lime to the feed 
water to precipitate gypsum.  Id.  The second step uses dewatering and filtration to remove the 
non-hazardous gypsum sludge.  It also involves additional liming to raise the pH level and 
precipitate dissolved metals.  Id.  The third step involves additional liming and adding a 
proprietary reagent to precipitate ettringite.  Id.  Finally, the fourth step reduces the pH to meet 
local discharge requirements and also involves clarification and sludge removal.  Id. 
 
 Williamson Energy stressed that this option is not proven for removing chlorides and 
“would exacerbate the TDS concentration.”  R. at 8331.  It described this technology as 
“unproven” and cited its “extreme complexity.”  R. at 8330.  It listed reasons that it considered it 
impractical for use at its mine: 
 

1) each precipitation step is time consuming and would require the use of large 
amounts of land, 2) infrastructure costs, including the installation of tanks and 
storage handling equipment is high, 3) this proprietary technology is still being 
developed and is cost-prohibitive at this time, 4) this technology is plagued by 
severe scaling and precipitation of minerals, 5) the very large amounts of resultant 
sludge would need to be disposed of as solid or hazardous waste, 6) the water 
treated in this system has a high specific conductivity and a high concentration of 
total dissolved solids, and 7) there is a high supervision and maintenance 
requirement to use this technology.  Id. at 8330-31. 

 
Based on these factors, Williamson Energy considered this option “inappropriate for use at its 
mine.  Id. at 6202, 6205, 8331. 



22 
 

Coagulation Precipitation.  This process adds alkaline chemicals such as hydrated lime, 
limestone, soda ash, caustic soda, and ammonia to acid mine effluent to precipitate metals and 
reduce acidity.  R. at 8331.  Designing this system requires considering the level of acidity, 
concentrations of suspended solids, iron, and manganese, and flow rates.  Id.  Williamson Energy 
argued that this option “would exacerbate the TDS concentration without materially reducing 
chloride concentrations.”  Id. 
 
 Williamson Energy listed a number of objections to this option: 
 

1) worker safety regarding the chemicals to be used, 2) treatment cost, 3) process 
operation and maintenance, 4) disposal of precipitate sludge in a landfill possibly 
considered a hazardous substance, 5) necessity of such treatment considering that 
acid water is not considered a factor for the proposed operation, 6) susceptibility 
to system malfunction due to high volume flows from storm events, [and] 7) 
improbability of actual improvement in overall water quality when compared to 
the use of sedimentation ponds.  R. at 8331. 

 
Considering these factors, Williamson Energy concluded that “the use of this technology is 
considered inappropriate at the Mine.”  Id. at 6202, 6206, 8331. 
 

Supervac.  Williamson Energy stated that “Supervac is a technology to handle solid 
wastes and sludge that result from other waste treatment technologies.”  R. at 8331.  Williamson 
Energy concluded that it “would not be feasible for use at the Mine because it is not a stand-
alone water treatment technology.”  Id. 
 
Assessment of Alternatives for Total Suspended Solids, Total Settleable Solids, and 
Sedimentation/Siltation  
 
 The Antidegradation Assessment also weighed alternatives to discharging TSS, total 
settleable solids, and sedimentation/siltation to the Big Muddy River.  R. at 6206, 8331-37; see 
35 Ill. Adm. Code 302.105(f)(1)(D). 
 

Do Not Mine.  Based on substantially the same factors it weighed in considering this as 
an alternative to discharging chlorides, sulfates, manganese, copper, and iron, Williamson 
Energy did not consider “Do Not Mine” a feasible or reasonable alternative to its proposed 
discharge of solids and sediment.  R. at 5889, 8335; see id. at 5888, 8328; supra at 18-19. 
 

No Discharge of Stormwater.  Williamson Energy stated that total containment with no 
discharge of stormwater is not feasible when “the area of the Mine receives in excess of 41 
inches of precipitation as an annual average,” often with great intensity in short periods.  R. at 
8335.  It argued that storing this stormwater would require a “massive” surface area that would 
displace more productive uses of land.  Id.  It added that Illinois regulations allow discharges 
from sedimentation ponds when the water meets applicable standards.  Id.  Williamson Energy 
concluded that eliminating stormwater discharges “is not an available option.”  R. at 6202, 6206, 
8335. 
 



23 
 

Reduce Number of Outfalls.  Although Williamson Energy acknowledged that it would 
be possible to combine outfalls within the permit area, it argued that it would simply result in the 
same total water discharge with the same overall water quality to the receiving streams.  R. at 
8335-36.  It argued that, because this option would not improve the quantity or quality of the 
discharged water, it ruled this option out from further consideration.  Id. at 8336. 
 

Alternative Control and Treatment Devices.  Williamson Energy listed alternatives to 
sediment ponds for controlling discharges of settleable solids:  “chemical soil stabilizers, erosion 
control blankets, geotextile filter bags, fiber rolls, silt fencing, straw mulch, straw bale dikes, and 
temporary seeding.”  R. at 6202, 8336.  It stated that it had used these in construction and 
operations under the current permit both as supplemental treatment and to prevent generating 
settleable solids.  Id.   
 
 Williamson Energy argued that, although these alternatives are practical and effective for 
controlling surface runoff, they would not feasibly replace sediment control ponds.  R. at 6202, 
8336.  It proposed to require these practices as BMPs as needed.  Id. 
 

Alternate Treatment Technologies.  The assessment considered three technological 
alternatives to the discharge of solids and sediments. 
 
 Filtration.  In a filtration process, water passes through a physical barrier that removes 
particulate matter from the water stream.  R. at 8336.  Williamson Energy argued that filtering 